

FLAMMABILITY DATA SHEET

MATERIAL:
TEST SAMPLE P/N:
APPLICATION:
REPORT NO.:
CUSTOMER:
FAA PROJECT NO.:
OTHER :

TEST LOCATION:

 FAA Accepted Facility
 MISSION VIEJO, CALIFORNIA
 (949) 859-3569

CONDITIONING BEGAN:	TEST DATE:	TESTED BY:	WITNESSED BY:	FLAME TEMP. (Deg. F)
---------------------	------------	------------	---------------	----------------------

TEST METHOD		TEST REQUIREMENTS					
IGNITION TIME – MATERIAL POSITION		EXTINGUISHING TIME	BURN LENGTH	DRIP EXTINGUISHING	BURN RATE	FLAME PENETRATION	AFTER GLOW
--	F1. 60 SECOND - VERTICAL	15 SECONDS	6 INCHES	3 SECONDS			
--	F2. 12 SECOND - VERTICAL	15 SECONDS	8 INCHES	5 SECONDS			
--	F3. 15 SECOND - HORIZONTAL				2.5 IN./MIN.		
--	F4. 15 SECOND - HORIZONTAL				4.0 IN./MIN.		
--	F5. 30 SECOND – 45 Degree	15 SECONDS				NONE	10 SECONDS
--	F6. 30 SECOND – 60 Degree	30 SECONDS	3 INCHES	3 SECONDS			

TEST VALUES						COMMENTS	SKETCH / DESCRIPTION
SAMPLE NO.	EXT. TME (SEC)	BURN LENGTH (INCHES)	DRIP EXT. TIME (SEC)	BURN RATE (IN MIN)	AFTER GLOW (SEC)	POST TEST COMMENTS:	SKETCH/DESCRIPTION
1							
2							
3							
AVG						PASS / FAIL	